
     Livestream at www.idahofallsidaho.gov/429/Live-Stream 

CITY COUNCIL AGENDA 
City of Idaho Falls 

Regular City Council Mee�ng 
680 Park Avenue  

Thursday 
April 25, 2024 

7:30 p.m. 

Mayor 
Rebecca Casper 

City Council 

Lisa Burtenshaw 
Council President

John Radford 
Council Seat 5 

Jim Freeman 
Council Seat 6 

Michelle Ziel-Dingman 
Council Seat 1 

Jim Francis 
Council Seat 4 

Kirk Larsen 
Council Seat 3 



State their name and city of residence.
Focus comments on matters within the purview of the City Council.
Limit comments to three (3) minutes or less.
Refrain from repeating information already presented to preserve time for others to speak. Large groups
are encouraged to select one or two speakers to represent the voice of the entire group.
[...]
two of the screening channels and a manually cleaned coarse bar screen is installed in a third 
redundant channel as backup to the two mechanical screens. The manual screen can act in place 
of a mechanical screen or, if needed as an overflow system, to provide redundant capacity during 
extreme flow events. The manual coarse screen has a bar spacing of approximately 0.5 inches. 
 
The mechanical screens shown in Figure 2-6 are Andritz Perforated Plate Screens and have a 
nominal opening size of 6-millimeters (mm, 0.25 inches). The screens remove entrained material 
from the influent channels on the ground floor and lift screenings to a washer/compactor on the 
second floor. While the nominal perforation size is 6 mm/0.25 inches, it appears that the gap 
between each screening plate is greater than the nominal opening size which will allow larger 
materials through the screen. Rags making their way into downstream processes is an issue 
reported by City Staff. Screen plates and side seals are shown in Figure 2-7. 
 
The screens were installed between 2002 and 2003 as part of the installation of the entire 
headworks building. At the same time, two new JDV Equipment Corporation screening 
washer/compactors were also installed. The washer/compactors each have a wet screening 
capacity of 30 ft3/hr. Since they were installed, the City has made numerous adjustments to the 
washer/compactors to improve performance. Slippage of material within the compactor can lead 
to clogging of the compactor drain which contributes to wash water overflows and flooding of the 
headworks building.  



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-5 
 

 

Figure 2-6 – Headworks Screen and Classifier 

 

Figure 2-7 – Screen Side Seal 

 
 
Screenings transferred to the washer/compactors are lifted to the top floor of the headworks 
building where horizontal shaftless screw conveyors transfer the material laterally to floor 
penetrations where it drops to waiting dumpsters (Figure 2-8). Directional changes occur at each 
of the 3 conveyors operating in series and there is no other means to transfer screenings in the 
event of a failure in any of the three conveyors.  

Figure 2-8 –Screening and Grit Dumpsters 

 
 
Structurally, the headworks building appears to be well maintained and there were no visible signs 
of structural deterioration. Odors and humidity within the building could be improved with 
additional positive air pressure.  
 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-6 
 

 

The four-story headworks configuration and the associated four conveyor systems required to 
raise screenings to a disposal location presents several unique operational challenges. Reliance 
on the complicated screening conveyor runs introduces single point of failure concerns where a 
failure in a single conveyor will impact the whole operation. Washdown water from upper levels 
trickles down to lower levels which contributes to unsanitary conditions, makes cleaning 
challenging, and extends the duration required to complete routine activities. The venturi-style 
sump system in the basement reportedly works well; however, the capacity of the system is 
relatively low and can be exceeded if washdown activities are completed within a short duration 
or when the screening compactors overflow due to plugging.  
 
Electrical and controls components are nearly 20 years old and are approaching the end of their 
useful life. Summarized areas recommended for improvement include: 

• Improve Rock Trap performance 

• Install an influent flow meter for data and alarm purposes 

• Address diversion box concerns 

• Address solids accumulations in the influent channel 

• Improve washer/compactor performance 

• Improve gates in the screening channels to mitigate flooding 

• Improve screening to mitigate ragging issues in downstream processes 

• Improve HVAC in the headworks lead to humidity and odor issues 

• Address air exchanges in winter to mitigate using outside air 

• Check some electrical equipment for hazardous area rating 

• Provide an arc flash study for WWTP as a whole and place stickers on electrical equipment 

• Electrical panels and VFDs are 20+ years old and reaching end of life 

2.2.2 Primary Clarifiers 

Two primary clarifiers follow the headworks and act as de facto grit removal systems for the 
forward flow path through the WWTP. A splitter box is used to divide the flow to the two primary 
clarifiers, the flow split appears to be approximately equal. Due to the flow path through the splitter 
box, it is likely that grit will accumulate within the box itself and require periodic removal. 
 
Primary Clarifier (PC) #1 is original to the plant (circa 1958), while PC #2 was constructed in 2017. 
Once PC #2 was online, the mechanism within PC #1 was replaced. Both mechanisms are epoxy 
coated mild steel and the City observed mild corrosion and recoated the mechanisms two years 
after the mechanisms were installed (approximately 2019). The City is working to implement an 
annual cleaning and maintenance program to monitor corrosion on the clarifier mechanisms. Both 
primary clarifiers are 115 feet in diameter. PC #1 has a sidewall depth of 9.5 ft, and the newer PC 
#2 has a sidewall depth of 10 ft. The primary clarifiers are shown in Figure 2-9 and Figure 2-10. 
 
The City staffs the facility 24 hours a day. The scum beach within the primary clarifiers requires 
monitoring as they plug regularly. Storm flows appear to contribute to the scum clogging issue.  
 
A long-term solution to the scum beach plugging would best serve the City, but the appropriate 
solution is ultimately dependent upon the root cause of the issue, which remains unclear. If 
excessive fats, oils, and grease (FOG) is entrained within the City’s influent, a grease interceptor 
between the headworks and the primary clarifiers could help mitigate the issue. A physical 
deficiency which causes the issue could be corrected with adjustment of the scum skimmer arm, 
scum beach, and/or scum trough. Upsizing the scum line between the scum beach and scum pit 
may also help resolve the problem. Ultimately, it is recommended that the issue be investigated 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-7 
 

 

in detail and that additional data on influent FOG be tracked. FOG is not presently tracked in the 
influent or in the discharge received from area industries, the City of Ucon, or IBSD. 

Figure 2-9 – Primary Clarifier #1 

 

Figure 2-10 – Primary Clarifier Scum 

 
 
Solids removed from the primary clarifiers are transferred to the grit removal system while the 
primary effluent flows via gravity to the primary effluent lift station (PELS). Solids handling, 
including primary solids and the fermentation process, are discussed in Section 2.2.6. 
 
Installed as part of the secondary upgrades completed between 2013 and 2015, the PELS 
conveys clarified primary effluent to the secondary treatment system. The PELS consists of two 
parallel wet wells, each consisting of a dual-chamber design, with three 60-HP submersible 
pumps (six total pumps) installed. Each pump is rated for a capacity of 7,200 gpm (43,200 gpm 
total) at 20 feet of total dynamic head (TDH). Typically the PELS is operated automatically based 
on level within the wet wells; however, operation can be controlled manually if needed. At typical 
flows, only one wet well (3 pumps, 21,600 gpm total) is needed. Flow apportioning is provided at 
the PELS Splitter Box where gates are used to split flow to one wet well or the other. City Staff 
indicated that the pumps are working well.  
 
An excerpt from the design drawings for the PELS, which best illustrates the overall station layout, 
is included as Figure 2-11. Primary effluent is pumped from the PELS to the secondary treatment 
process. 
  



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-8 
 

 

Figure 2-11 – Primary Effluent Lift Station Wet Wells, Plan View9 

 
Operational challenges and concerns within the primary treatment facilities are summarized 
below: 

• Grit will accumulate within the primary clarifier splitter box and requires periodic removal 

• Spalling concrete was observed in several locations on the inside face of Primary 
Clarifier #1 

• Primary clarifier scum troughs plug constantly and do not have lighting 

2.2.3 Secondary Treatment Process 

The secondary treatment process underwent significant improvements between 2013 and 2015. 
The improvements included the installation of an anaerobic biological selector basin, three new 
parallel aeration basins, a new secondary clarifier splitter box, one new secondary clarifier, a new 
blower building with new aeration blowers, and new return activated sludge (RAS), waste 
activated sludge (WAS), and Internal Recycle (IR) facilities. The secondary treatment process is 
optimized for biological phosphorus removal and has recently shown signs of natural sludge 
granulation which, at the time of this writing, is being studied by Ovivo USA, Inc. Preliminary 
results suggest that high volatile fatty acids (VFAs) in the primary effluent, is a principle driver of 
the sludge granulation within the secondary treatment process and ultimately yields substantial 
benefits for performance of the WWTP. 
 
Primary effluent from the PELS first enters the secondary process within the anaerobic selector 
basin. The anaerobic selector is divided into four principal cells. Cell 1 has a net volume of 0.255 
million gallons while each subsequent cell has a volume of 0.272 million gallons. Under normal 
operation, primary effluent is diverted to the second cell while the first cell allows for conditioning 
of RAS. These cells provide the oxygen- and nitrate-free environment necessary to optimize the 
biological treatment process for phosphorus and nitrogen removal. Each cell is separated by a 

 
9 (MSA, Inc., 2013) 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-9 
 

 

baffle wall which allows sequential flow and limits backflow. The selector basin is shown in Figure 
2-12. 
 
Top-mounted mixers provide a continuously mixed environment within each cell. From the 
selector basins, flow continues traveling via gravity into the aeration basin swing zones. Flow into 
each aeration basin train is controlled by nine gates installed in the inlet channel feeding each 
train. Three gates are dedicated to each train and, under normal operation, two aeration trains 
are online at any given time. 

Figure 2-12 – Anaerobic Selector Basins 

 
 
The first zone of each aeration basin is operated as a swing zone, allowing plant operators to 
toggle between aerobic and anoxic conditions, depending on the needs of the process. Fine-
bubble diffusers (membrane style) provide mixing and aeration which is supplemented by a top-
mounted mixer as needed depending on the operational target (aerobic vs. anoxic) of the swing 
zone. A pumped internal recycle (IR) allows for additional return flow to be introduced to the swing 
zone from the end of each aeration basin. 
 
From the swing zone, mixed liquor flows through three additional aerated zones. Each zone is 
separated by an intermediate wall to provide three distinct zones of treatment. Each zone contains 
additional fine-bubble diffusers (also membrane style), which become less dense within each 
subsequent zone. Blowers for the diffusers are controlled based on dissolved oxygen levels that 
are monitored throughout the aeration process. The design capacity of each train is approximately 
2.33 million gallons, but the design mixed liquor suspended solids (MLSS) concentration is 
unclear. At the time of January 2023 site visit, TSS probes installed in Aeration Basin #3 were 
reading approximately 4,000 mg/L. Aeration Basin #3 (Train 3) is shown in Figure 2-13. 
 
Downstream from the aeration basins, flow is directed into the secondary clarifier splitter box. The 
water surface elevation within the box was intended to be controlled to allow for the use of a 
helical scum skimmer at the inlet to the splitter box. A flow under energy dissipation wall was 
included to create a quiescent zone within the box and improve the operation of the scum 
skimmer. Scum issues within the secondary treatment process have not been reported by the 
City. A section view of the splitter box is provided for clarity as Figure 2-14. 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-10 
 

 

Figure 2-13 – Aeration Basin #3 

 
 
Flow from the splitter box is transferred to one of three 130-foot diameter secondary clarifiers. 
Secondary Clarifiers (SC) #1 and #2 were installed in 1972, and the third (SC #3) was added as 
part of the 2013 – 2015 secondary process upgrades. While the original design criteria for SC#1 
and #2 is not known, if loading is evenly split among each clarifier, roughly equivalent overflow 
and solids loading rates would be experienced. SC #3 has a design maximum month overflow 
rate and solids loading rate of 452 gpd/ft2 and 25.7 lbs/day/ ft2, respectively. SC #1 and #2 are 
both rim-fed style clarifiers and have a side wall depth of 13 feet. SC #3 is center fed and has a 
side wall depth of 16 feet. Secondary Clarifier #3 is shown in Figure 2-15. 
 
Improvements were completed on SC #1 in 2021 and included new grout in the clarifier bottom 
and a new clarifier mechanism. The mechanism within SC #2 was also replaced in 2022. Both 
mechanisms are epoxy coated carbon steel and have shown no evidence of corrosion since their 
installation. The City’s annual maintenance includes removing clarifiers from service to clean and 
inspect each mechanism. The scum troughs in both SC #1 and SC #2 were not replaced during 
the 2021 and 2022 improvements projects and that the City is planning on their future replacement 
due to their age and condition. 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-11 
 

 

Figure 2-14 – Secondary Clarifier Splitter Box, Section View10 

 

Figure 2-15 – Secondary Clarifier #3 

 
 
Solids removed within the secondary clarifiers are transferred to the RAS/WAS pumping area and 
ultimately returned to the secondary treatment process or wasted to the solids handling process. 
RAS/WAS pumping is discussed within Section 2.2.5 and the solids handling process, including 
wasted secondary solids is discussed in Section 2.2.6. Secondary Effluent from the secondary 
clarifiers is disinfected prior to discharge as discussed within Section 2.2.4. 
 
Summarized items recommended to be addressed within the secondary treatment process are 
provided below: 

• Influent BOD5 loading has decreased significantly over the past decade due to changes 
in domestic and industrial contributors. The fermentation process has helped mitigate the 
loss of biological substrate. 

 
10 (MSA, Inc., 2013) 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-12 
 

 

• Influent TKN is approaching the design criteria of the secondary treatment process and 
will be further elevated by side stream contributions from the dewatering process and 
future population growth. 

• Provide new scum troughs for Secondary Clarifiers #1 and #2  

2.2.4 Disinfection and Discharge Facilities 

The Idaho Falls WWTP currently disinfects treated secondary effluent using chlorine gas. Chlorine 
gas is drawn from the chlorine storage cylinders in the chlorine building to the contact chambers 
located along the periphery of the secondary clarifiers. Induction mixers are installed in the inlet 
box of each chlorine contact chamber (outlet box of each secondary clarifier) to draw the chlorine 
gas from the chlorine building and provide flash mixing with the secondary effluent. Under 
automated control, a redox probe immediately downstream of the chlorination point is used to 
pace the chlorine dose. The chlorination building and chlorine cylinders are shown in Figure 2-16 
and Figure 2-17. Some foaming is experienced at the injection point but quickly subsides. 
Chlorinator #1 and the chlorine injection point are shown in Figure 2-18 and Figure 2-19. The 
contact chambers provide 83 minutes of contact time at a maximum month design flow of 17 MGD 
when all three channels are online. 
 
Chlorine injectors are available as backup to the induction mixers and allow for chlorine gas to be 
mixed with plant W2 water to create a concentrated chlorine solution for dosing. Each chlorinator 
contains a feed rate meter which is manually adjustable or can be run in an automatic mode. A 
redox potential probe is used downstream of the chlorination point to pace the chlorination 
system. 
 
The chlorination system was largely installed in its current configuration as part of upgrades to 
the facility in 1993. Two chlorinators were installed at that time, one dedicated to each of the two 
secondary clarifiers which were then installed. As SC #3 came online between 2013 and 2015, 
an additional chlorinator was installed within the chlorination building. Each chlorinator has a 
1,000 lb/day capacity, and the chlorination system for SC #3 operates in the same manner as the 
systems for SC #1 and SC #2.  
  



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-13 
 

 

Figure 2-16 – Chlorination Building 

 

Figure 2-17 – Monorail and Chlorine 
Cylinders 

 

Figure 2-18 – Chlorinator #1 

 

Figure 2-19 – Chlorine Injection Point Foam 

 
 
Safety concerns inherent to chlorine gas operations have been expressed. Twelve 1-ton chlorine 
cylinders are stored in the gas storage area of the chlorination building. Six cylinders are online 
at any given time while six other cylinders are on standby. An electric monorail system facilitates 
handling of the chlorine cylinders and chlorine gas detectors are installed which activate a chlorine 
scrubber system in the event of detected chlorine gas. 
 
Prior to final discharge, residual chlorine is removed using sodium bisulfite. Dosing pumps located 
within the dechlorination building are fed from two 3,000-gallon storage tanks that provide 3-4 
weeks of capacity, each, at current average dosing rates of approximately 7 gph. A single tank is 
in service at a time. The bulk chemical tanks are located within the dechlorination building and 
are shown in Figure 2-20. 
 
Dosing pumps are controlled manually. Effluent from SC #1 and SC #2 combine ahead of the 
effluent Parshall flume used for flow measurement prior to the installation of SC #3. Sodium 
bisulfite is dosed to the flume, but effluent from SC #3 is combined with the remaining flows after 
the flume. The flume and dosing point are shown in Figure 2-21. An electromagnetic (mag) flow 
meter is used to measure final effluent flow. This is the only point of measurement for flow through 
the facility. 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-14 
 

 

Figure 2-20 – Sodium Bisulfite Tanks 

 

Figure 2-21 – Parshall Flume and Bisulfite 
Dosing 

 
 
No total residual chlorine (TRC) compliance issues were noted within the WWTP effluent record. 
Final effluent is discharged to the Snake River. 
 
Summarized area recommended to be addressed within the chlorination/dechlorination process 
is provided below: 

• Chlorine contact gates should be replaced. Gates are large, get stuck, and 
cracking/spalling of concrete was present below grating 

2.2.5 Blower Building, RAS, and WAS Facilities 

The blower building was constructed between 2013 and 2015 as part of the secondary treatment 
upgrades that included the aeration basins and SC #3. The blower building houses the aeration 
basin blowers, RAS pumps, and WAS pumps. Blowers are located on the ground floor of the 
building while RAS and WAS pumping facilities are housed in the basement. 
[...]
approximate operating volume of 0.64 MG (0.32 MG each). The primary digesters are equipped 
with external draft tube mixers.  
 
At the completion of digestion, solids are stored in an open lagoon which is used to hold the solids 
until land application sites become available for disposal. A new dewatering building with screw 
press units and a polymer makeup and activation system is currently under construction, Figure 
2-39, which will allow the City to transition from liquid solids application to dry solids application, 
reducing the biosolids volume requiring disposal for the WWTP. 

Figure 2-39 – Construction of New Dewatering Building 

 
 
The City experienced a reduction in solids loading to the WWTP from various sources leaving the 
system. In addition, the City installed GBTs to thicken WAS and it was estimated that the 
installation of the GBTs would further expand capacity by approximately 30% (Murray, Smith & 
Associates, 2010). More recent estimates have indicated acceptable digester capacity will last 
until 2028 before redundant digester capacity becomes a concern. This was based on growth 
from the estimated 2020 sludge loading rate of 43,300 gallons per day (GPD) which yielded a 
theoretical retention time within a single primary digester of approximately 26 days. Using a 
projected sludge production volume of 93,000 GPD by 2040, retention time was estimated to be 
down to 12 days which does not satisfy the 15-day retention time requirements for Class B 
biosolids per 40 CFR Part 503, Standards for the Use or Disposal of Sewage Sludge (Murray, 
Smith & Associates, 2021).  

2.4.2 Current and Projected Biosolids Production 

Current Biosolids Production 

City operators track daily loading to the digesters from the fermenter and GBTs. Primary solids 
are first processed through the thickener/fermenter while WAS is transferred to the GBTs for 
thickening. Average daily hydraulic loading to the digesters was 65,700 GPD or 23,700 pounds 
per day (PPD) in 2021 and 61,500 GPD or 22,100 PPD in 2022. This is significantly greater than 
the 43,300 GPD that was reported previously for 2020. At a hydraulic loading rate of 65,700 GPD, 
retention times within the digesters when both are operating would be approximately 34.2 days. 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-31 
 

 

If one digester were removed from service, the retention time would decrease to approximately 
17.1 days which remains above the 15-day standard for Class B biosolid production.  
 
The average feed solids concentration to the digesters was approximately 4.3% total solids (TS) 
during both years with primary solids averaging 3.9% TS and WAS averaging 5.4% TS. Assuming 
80% volatile solids (VS) and one digester offline, the maximum month VS loading rate for 2021 
and 2022 was 0.16 and 0.15 lb VS per day per cubic feet (CF), respectively. These values are 
within the range of typical high loading rates for mesophilic digesters (0.12 to 0.16 lb VS per day 
per CF). A limiting value of 0.20 lb VS per day per CF is often used for digester design (Water 
Environment Federation, 2018). 
 
Figure 2-40 presents the historic monthly average loading rates to the digesters from 2019 to 
2022 and indicates a general increase in hydraulic loading. However, it is interesting to note that 
a similar increase in solids loading has not been observed. 

Figure 2-40 – Historic Digester Loading Rates 

 

Projected Solids Production 

In order to provide a conservative estimate of the future conditions, the digester loading from 2021 
was used as the growth baseline for planning. It was assumed that the loading to the digesters 
would increase at the same rate as the influent flows and loadings as described in Table 1-4 and 
Table 1-5 (62% increase by 2045). Projected hydraulic loadings to the digesters are shown in 
Table 2-3. 
 
 
 
 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-32 
 

 

Table 2-3 – Projected Digester Hydraulic Loading 

 
The corresponding digester retention times for the projected flows in Table 2-3 at total average 
and maximum month loadings are presented in Figure 2-41 and Figure 2-42, respectively. The 
retention times when both digesters are operating is expected to remain above the 15-day 
standard through 2045 for the average condition and go below the 15-day standard between 2040 
and 2045 for the maximum month condition. The retention time when only one digester is online 
is expected to go below the 15-day standard between 2025 and 2030 for the average condition 
and within the next year for the maximum month condition.  

Figure 2-41 – Digester Retention Time Projections (Average Conditions) 

 

 
11 Tabulated values are rounded to the nearest 100 GPD. 
12 Based on 4.3% TS. 

Hydraulic Loading11 
2021 

(GPD) 
2022 

(GPD) 
2025 

(GPD) 
2035 

(GPD) 
2045 

(GPD) 

Average Loading 65,700 61,500 71,600 92,000 106,500 

Average Ferric Solids12 0 0 0 7,500 8,400 

Total Average Loading 65,700 61,500 71,600 99,500 114,900 

Max Month Loading 89,100 73,200 97,100 124,700 144,300 

Max Month Ferric Solids 12 0 0 7,500 10,300 11,200 

Total Max Month Loading 89,100 73,200 104,600 135,000 155,500 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-33 
 

 

Figure 2-42 – Digester Retention Time Projections (Maximum Month Conditions) 

 
 
Dosing coagulant (ferric chloride) to the return stream from the dewatering process currently 
under construction will increase solids production and lead to an increase in solids loading within 
the digesters. Based on assumptions documented by Murray, Smith and Associates (MSA) in the 
Preliminary Engineering Report, an approximate 10% increase (approximately 2,700 PPD) in total 
solids production should be anticipated (Murray, Smith & Associates, 2021). Projected solids 
loadings are presented in Table 2-4 assuming a similar 4.3% TS concentration and with the 
addition of ferric solids. 
 
However, the MSA assumptions are based on balancing phosphorous loading from the pressate 
return stream with the capacity of the biological phosphorous removal process which is 
anticipated to present a significant operational challenge. A lower than typical molar ratio of iron 
to phosphorous was used than is otherwise recommended by standard of practice design 
manuals; therefore, the loading identified herein could be an underestimate of the actual increase 
in solids production depending on how the coagulant is actually dosed (Bowker, 1987; Water 
Environment Federation, 2018).  As this return stream is entering the liquid forward stream 
downstream of the primary clarifiers, the overall effectiveness of the coagulant dosing process is 
being reduced, placing further stress on the secondary treatment process. Assuming a similar 
concentration of total solids loading to the digesters moving forward, projected solids loadings are 
presented in Table 2-4 along with simulated contributions of ferric solids. 
 
 
 
 
 
 
 
 
 
 
 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-34 
 

 

Table 2-4 – Projected Digester Solids Loading @ 4.3% Solids 

 
Overall solids production and loading to the digesters will also be impacted if the City were to 
implement a side-stream treatment solution for nitrogen loading from the dewatering process and 
could also be impacted if the City were to utilize a different coagulant for mitigation of phosphorous 
loading. A different coagulant may be recommended if the City were to move towards a UV 
disinfection system since ferric chloride can contribute to staining of the UV lamps which would 
degrade the overall performance of a UV disinfection system. 

2.5 INTERNAL PLANT RECYCLE AND SIDESTREAM TREATMENT 

The City of Idaho Falls WWTP is in the process of installing a biosolids dewatering process and 
transitioning from drying beds and storage lagoons to a more efficient screw press dewatering 
system. The dewatering screw presses will be operational in 2024 and generate liquid and solid 
streams that have not heretofore impacted the biological treatment process. This section focuses 
on the nutrient-laden liquid stream exiting the screw press, referred to as filtrate, and evaluating 
the potential impact on the overall liquid treatment system and potential related sidestream 
treatment. 

Due to the City’s enhanced biological nutrient removal system within the wastewater treatment 
plant, followed by anaerobic digestion upstream of the dewatering process, the filtrate stream is 
expected to have high concentrations of ammonia and phosphorus. A filtrate storage tank, or 
equalization basin, is being constructed as part of the dewatering project. The basin allows a 
controlled return of nutrient-laden water back into the plant’s liquid treatment stream. This 
provides operational flexibility to return high-nutrient filtrate when the WWTP influent loading is 
low. Filtrate will be returned to the mainstream process via gravity, after the primary clarifiers, at 
the Primary Effluent Lift Station (PELS).  

A process flow diagram of the process, post-improvement, from the design drawings is found in 
the 2022 MSA Dewatering Plan Set (MSA, Inc., 2022) To mitigate adverse effects of the 
phosphate-rich filtrate, ability to dose chemical coagulant is included in the dewatering project. 
When needed, the coagulant, ferric chloride, can be injected directly to the filtrate return stream. 
However, coagulant is not anticipated to mitigate high ammonia load. 

Based on the projected flows and loadings documented in Section 1.5 the secondary treatment 
system may be nearing capacity to remove nitrogen in the next ten years. This high-level analysis 
was based on projected influent loading only and did not include loading from filtrate return. 
Depending on operation and actual nutrient concentrations, this combined load may accelerate 
the need for secondary treatment capacity upgrades. We recommend additional evaluation of 
filtrate characteristics once the dewatering project is complete, and furthermore update 

 
13 Tabulated values are rounded to the nearest 100 PPD. 
14 Ferric solids are estimated using the assumptions documented by (MSA, Inc., 2021) within the Dewatering Preliminary Engineering Report. It was 
further assumed that coagulant would be dosed to control maximum month loadings earlier than average loadings. 

Solids Loading13 
2021 
(PPD) 

2022 
(PPD) 

2025 
(PPD) 

2035 
(PPD) 

2045 
(PPD) 

Average Loading 23,700 22,100 25,700 33,000 38,200 

Average Ferric Solids14 0 0 0 2,700 3,000 

Total Average Loading 23,700 22,100 25,700 35,700 41,200 

Max Month Loading 29,600 27,700 34,800 44,700 51,800 

Max Month Ferric Solids14 0 0 2,700 3,700 4,000 

Total Max Month Loading 29,600 27,700 37,500 48,400 55,800 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-35 
 

 

projections based on the data. The purpose of this section is to evaluate sidestream treatment to 
mitigate projected nutrient loading from the filtrate.  

The City has identified granular struvite buildup in their digesters and plans to mitigate by installing 
additional mixers as part of the upcoming dewatering project. The City intends to re-evaluate the 
struvite issue after the new mixing system has been installed. High-level mitigation strategies are 
included in this study. 

Table 2-5 summarizes the WWTP design capacity and is referred to throughout this TM (MSA, 
Inc., 2022). 

Table 2-5 – WWTP Facility Design Capacity 

Parameter Value Unit 

Daily Average Flow 17 MGD 

Peak Month Flow 18 MGD 

Peak Hour Flow 49 MGD 

BOD5 44,600 lb/day 

TSS 44,750 lb/day 

TKN 3,560 lb/day 

TP 1,000 lb/day 

2.5.1 Sidestream Characterization 

The current improvements being constructed as part of the WWTP dewatering upgrades project 
are shown in dark line type in the process flow diagram (MSA, Inc., 2022). The Dewatering Project 
includes repurposing of an existing secondary digester to be used as filtrate equalization tank 
(Figure 2-43). Design criteria from the Preliminary Engineering Report (PER) for Dewatering 
Improvement Project (MSA, Inc., 2021) is summarized in Table 2-6. The required filtrate storage 
volume is 150,000 gallons based on the assumptions shown in Table 2-7. The repurposed tank 
has a capacity of 315,000 gallons, and therefore will provide sufficient volume to equalize the 
filtrate. A recirculation pump will feed four 3-inch eductor jet mixers. 

Filtrate will be conveyed from the equalization basin back to the treatment process downstream 
of primary clarification. Typically, the return of filtrate is preferred upstream of primary clarification, 
however return locations upstream of primary clarification were deemed unfeasible at the Idaho 
Falls WWTP site by the engineers delivering the Dewatering Project. Equalized filtrate will be 
governed by an inline magnetic flowmeter with flow control valve. Located prior to metering of 
ferric chloride, the flow control valve will include a chemically compatible coating as a safety 
measure. A static pipe mixer with an injection quill will facilitate mixing of ferric chloride with filtrate 
equalization tank discharge. The filtrate was modeled for the 2021 PER to determine design 
criteria for chemical phosphorus reduction by ferric chloride addition, see Table 2-7. Data on 
filtrate ammonia and total nitrogen loadings were not provided in the 2021 PER. 

 

 

 

 

 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-36 
 

 

Figure 2-43 – Repurposed Secondary Digester (New Filtrate Equalization Tank) 

 

Table 2-6 – Dewatering Upgrades Design Criteria15  

Design Parameter Value Unit 

Anaerobically Digested Solids 2.5-3.0 %TS 

Dewatered Solids Discharged 13-15 %TS 

Polymer Addition 30-40 lbs/dry ton of solids 

Table 2-7 – Filtrate Storage Assumptions16  

Parameter Value Unit 

2040 Annual Average Influent Flow  17 MGD 

Total Filtrate Volume per Week 517,500 gallons 

Dewatering Days of Operation per Week 5-7 days 

Wash Water17 4,800 gpd 

Continuous Equalized Filtrate Return 77,400 gpd 

Cake Solids Concentration 16 % 

 
 
 
 
 
 
 

 
15 (MSA, Inc., 2021) 
16 (MSA, Inc., 2021) 
17 Wash water assumes 33 gpm for three minutes, twice per hour 



April 2024 
City of Idaho Falls 
Wastewater Facilities Planning Study 

 

 

 

2-37 
 

 

Table 2-8 - Design Criteria for Chemical Phosphorus Removal 

Parameter Unit 2020 
2040  

(Min – Max, if applicable) 

Influent Flow MGD 10 17 

Influent TP 

 

lb/day 
mg/l as P 

651 
7.8 

1008-1106  
7.8 

Influent OP lb/day 
mg/l as P 

250 
3.0 

388-425  
3.0 

Effluent TP lb/day 
mg/l as P 

158 
1.9 

142-220  
1.0-1.7 

Sidestream Return Flow gpd 55,600 79,000 

Filtrate TP lb/day 
mg/l as P 

531 
1,146 

557-650 
846-987 

Filtrate OP lb/day 
mg/l as P 

521 
1,123 

309-358 
469-544 

Ferric Chloride Dose gpd of 33%  
solution 

0 421-633 

Filtrate OP – after Ferric 
Chloride Dosage 

lb/day 
mg/l as P 

521 
1,123 

72-201 
109-305 

2.5.2 Anticipated Sidestream Characteristics 

The WWTP sidestream is comprised of the filtrate produced from the new dewatering process. 
The 2021 PER provides estimates of total suspended solids (TSS), biochemical oxygen demand 
– five day (BOD5), total phosphorus (TP), orthophosphate (OP) prior to ferric chloride addition, 
and OP after ferric chloride dosage concentrations within the filtrate (Table 2-8). As previously 
stated, ammonia and total nitrogen were not estimated in the PER. Results from sampling efforts 
in February and March 2022 were analyzed to estimate filtrate ammonia concentration, where all 
ammonia is expressed as total Kjeldahl nitrogen (TKN). Samples were collected at six locations, 
as shown in Figure 2-46. Relevant results from February/March 2022 sampling events are 
summarized in Table 2-9. 